

TEST REPORT : N° 2014B SEC 22251-3a

Including 4 pages + 1 annex
Page 1/4

Mons, October 14th, 2014

REQUESTED BY : SOVEP
Rue El Kasserine – ZI Mghira III Lot 97
Tunis
Tunisie

REFERENCE OF THE REQUESTED : Pro forma invoice PF2/2014

CONCERNED MANUFACTURER: SOVEP
Rue El Kasserine – ZI Mghira III Lot 97
Tunis
Tunisie

NUMBER OF SAMPLES AND IDENTIFICATION : Thermally Toughened safety glass –
Sunguard HP Neutral 50/32 - see page 2

PURPOSE OF THE REQUEST : **Test in compliance with the requirements of the EN 12150-2 Standard** (fragmentation test*, 4 points bending test EN 1288-3 standard)

SAMPLES RECEIVED ON : 26/06/2014

TESTING DATE : From 08/07/2014

COMMENTS : *Test under accreditation
This report cancel and replace report 2014B SEC 22251-3



Notified body (Id.N°1174)
according to Regulation (EU) No 305/2011 - Construction products

DESCRIPTION OF THE SAMPLES

Manufacturer	:	SOVEP Rue El Kasserine – ZI Mghira III Lot 97 Tunis Tunisie
Production site	:	Tunisie
Commercial name of the product	:	/
Customer's references	:	Thermally Toughened safety glass – Sunguard HP Neutral 50/32
Internal reference	:	SEC 22251
Sampling	:	Under responsibility of the manufacturer
Sampling information	:	Traceability of the samples is under responsibility of the manufacturer.
Number of samples	:	18 samples 6 mm (360 x 1100 mm)
Integration of an electronic system or alarm component	:	None
Witness	:	None

